- @YAMAHA  ’87

ggﬂ:?ﬁﬁwm!m;&am%m
|

28197-80




INDEX

GENERAL INFORMATION

¥

20
2

SPECIFICATIONS

|8
0

PERIODIC INSPECTION
AND ADJUSTMENT

(7]
v
m
%o

=
7
o

>
O
(o

ENGINE OVERHAUL

m(%,;

EN

COOLING SYSTEM

COOL|

CARBURETION

CARB|

CHASSIS y

el

ICHAS

ELECTRICAL

ELEC

TROUBLESHOOTING

ﬁ,oam

A



NOTICE

This manual was written by the Yamaha Motor Company primarily for use by Yamaha dealers and
their qualified mechanics. It is not possible to put an entire mechanic’s education into one manual,
S0t s assumed that persons using this book to perform maintenance and repairs on Yamaha motor-
cycles have a basic ling of the concepts and inherentin

repair . Without such repairs or service to this model may render
it unfit to use and/or unsafe.

Yamaha Motor Company, Ltd. is continually trving to improve all models manufactured by Yamaha.
or will be toall
Yamaha dealers and will, where applicable, appear in future editions of this manual.

TECHNICAL PUBLICATIONS

SERVICE DIVISION
MOTORCYCLE OPERATIONS
YAMAHA MOTOR CO., LTD.

HOW TO USE THIS MANUAL
PARTICULARLY IMPORTANT INFORMATION
This material is distinguished by the following notation.

NOTE: A NOTE provides key information to make procedures easier or clearer.

CAUTION: A CAUTION indicates special procedures that must be followed to avoid damage
) 10 the motorcycle.

WARNING: [l indicates special that must be followed to avoid injury to
a motorcycle operator or person inspecting or repairing the motorcycle.

MANUAL FORMAT

Al of the procedures in this manual are organized in a i by-step format. The informa-
tion has been compiled to provide the mechanic with an easy to read, handy reference that contains
ions of all di repair, assembly, and inspection operations.

In this revised format, the condition of a faulty component will precede an arrow symbol and the course
of action required will follow the symbol, e.
* Bearings

Pitting/ Damage - Replace

EXPLODED DIAGRAM

Each chapter provides exploded diagrams before each disassembly section for ease in identifying cor-
rect and assembly

F S I A



ILLUSTRATED SYMBOLS
(Refer to the illustration)

symbols (D to @ are designed as

thumb tabs to indicate the chapter’s number and
content.

@ General information

@ Specifications

@ Periodic inspection and adjustment

@ Engine

® Cooling system

® Carburetion

@ Chassis

@® Electrical
@

symbols @ to @® are used to identify

the specifications appearing in the text.
@ Filling fluid

Lubricant

Special tool
@3 Tightening

Wear limit, clearance

Engine speed

2V, A

llustrated symbols @ to @ in the exploded dia-
gram indicate grade of lubricant and location of
lubrication point.

Apply engine ol

Apply gear oil

Apply molybdenum disulfide oil

Apply wheel bearing grease

Apply lightweight lithium-soap base grease

Apply molybdenum disuffide grease

Apply locking agent (LOCTITE®)



CONTENTS

CHAPTER 1.
GENERAL INFORMATION

MOTORCYCLE IDENTIFICATION . w1
FRAME SERIAL NUMBER ...
ENGINE SERIAL NUMBER .

IMPORTANT INFORMATION
PREPARATION FOR REMOVAL AND DISASSEMBLY ....
ALL REPLACEMENT PARTS
GASKETS, OIL SEALS, AND O-RINGS
LOCK WASHERS/PLATES AND COTTER PINS .
BEARINGS AND OIL SEALS.
CIRCLIPS

SPECIAL TOOLS .
FOR TUNE UP.
FOR ENGINE SERVICE
FOR CHASSIS SERVICE.
FOR ELECTRICAL COMPONENTS .

CHAPTER 2.
SPECIFICATIONS

GENERAL SPECIFICATIONS ...................ooiiiiiiiiii.. 21

MAINTENANCE SPECIFICATIONS
ENGINE ...
CHASSIS. .
ELECTRICAL ... cic wsrwumorsinsicsrssasnssissminiatessta s5s oo s s o 950 sararssusi

GENERAL TORQUE SPECIFICATIONS ..

DEFINITION OF UNITS ... 2-16

LUBRICATION POINTS AND LUBRICANT TYPE .....

ENGINE

CHASSIS ...ttt
LUBRICATION DIAGRAM ..............c.o0iiiiiiiiniiiiinininnns 255
COOLANT FLOW CHART ..........oiiiiiiiiiiiiiiiaiiiaanaes 257

CABLE ROUTING .........ooniitiiiiiiiii i aaaens 259



CHAPTER 3.
PERIODIC INSPECTION AND ADJUSTMENT

INTRODUCTION . ... et e a e eneeas 31 m
PERIODIC MAINTENANCE/LUBRICATION INTERVALS ............ 31 GEN
COWLINGS

REMOVAL....

INSTALLATION ..

SIDE COVERS .
REMOVAL ...
INSTALLATION

ENGINE ...ttt ettt 313
Y.P.V.S. CABLE ADJUSTMENT....
CARBURETOR SYNCHRONIZATION .
IDLE SPEED ADJUSTMENT
THROTTLE CABLE FREE PLAY ADJUSTMENT.
AUTOLUBE PUMP CABLE ADJUSTMENT .
AUTOLUBE PUMP STROKE ADJUSTMENT ..
AUTOLUBE PUMP AIR BLEEDING
SPARK PLUG INSPECTION ..
IGNITION TIMING CHECK .
ENGINE OIL LEVEL CHECK..
TRANSMISSION OIL LEVEL INSPECTION
TRANSMISSION OIL REPLACEMENT
CLUTCH ADJUSTMENT .
AIR FILTER CLEANING..
CARBURETOR JOINT INSPECTION...
FUEL LINE INSPECTION.........
EXHAUST SYSTEM INSPECTION .
COOLANT LEVEL INSPECTION .
COOLANT REPLACEMENT
COOLING SYSTEM INSPECTION ..

CHASSIS

FRONT BRAKE ADJUSTMENT

REAR BRAKE ADJUSTMENT

BRAKE FLUID INSPECTION

BRAKE PAD INSPECTION .

BRAKE LIGHT SWITCH ADJUSTMEN

DRIVE CHAIN SLACK ADJUSTMENT .

DRIVE CHAIN LUBRICATION .

- STEERING HEAD ADJUSTMENT
FRONT FORK OIL REPLACEMENT .
FRONT FORK ADJUSTMENT .......... .
REAR SHOCK ABSORBER ADJUSTMENT




RECOMMENDED COMBINATIONS OF FRONT FORK AND REAR
SHOCK ABSORBER SETTINGS
TIRE INSPECTION
WHEEL INSPECTION
CABLE INSPECTION AND LUBRICATION .
LEVER AND PEDAL LUBRICATION ......
SIDESTAND LUBRICATION
SWINGARM AND RELAY ARM LUBRICATION

ELECTRICAL
BATTERY INSPECTION
FUSE INSPECTION . .
HEADLIGHT BEAM ADJUSTMENT
HEADLIGHT BULB REPLACEMENT ..

CHAPTER 4.
ENGINE OVERHAUL

ENGINE REMOVAL. .

MUFFLER ASSEMBLY .
SEAT ...
FUEL TANK . v
CARBURETOR ..

AUTOLUBE PUMP CABLE AND HOSE
CLUTCH CABLE ..
Y.P.V.S. CABLES .
RADIATOR

DRIVE CHAIN .
ENGINE REMOVAL

ENGINE DISASSEMBLY
CYLINDER HEAD, CYLINDERS AND PISTONS
CLUTCH AND PRIMARY DRIVE GEAR ........
KICK AXLE AND KICK IDLE GEAR .
SHIFT SHAFT ..
C.D.I. MAGNETO .
CRANKCASE (UPPER)..............
TRANSMISSION, SHIFTER AND CRANKSHAFT
POWER VALVES.................
OIL PUMP AND STRAINER ...... 3

INSPECTION AND REPAIR....
CYLINDER HEAD .......
CYLINDER AND PISTON
PISTON RINGS
PISTON PIN AND BEARING

%



CLOTCH scoome 3555 5 550 s SERREFEETI0S 0 v v o 0d
PRIMARY DRIVE .

TRANSMISSION AND SHIFTER .

KICK STARTER . 4
SHIFT SHAFT

CRANKSHAFT ...
CRANKCASE ......
OIL PIPE AND STRAINER
POWER VALVE

ENGINE ASSEMBLY AND ADJUSTMENT .
OIL PUMP AND STRAINER ...
POWER VALVES........cooovnnnes g
TRANSMISSION, SHIFTER AND CRAN
CRANKCASE (UPPER)........covnn
C.D.l. MAGNETO
SHIFT SHAFT ... «
KICK AXLE AND KICK IDLE GEAR ...
CLUTCH AND PRIMARY DRIVE GEAR .....
CYLINDER HEAD, CYLINDERS. AND PISTONS.
REMOUNTING ENGINE . -

KSHAFT...

CHAPTER 5.
COOLING SYSTEM

WATER PUMP .....
REMOVAL ...
INSPECTION ..
INSTALLATION ...

- i

THERMOSTATIC VALVE AND RADIATOR ..
REMOVAL...... .

INSPECTION ; TR B9
INSTALLATION . .52 &
i CHA
% CHAPTER 6. Eﬂ
CARBURETION |
CARBURETOR .
SECTION VIEW .

INSTALLATION
FUEL LEVEL ADJUSTMENT




REED VALVE
REMOVAL .
DISASSEMBLY .

INSPECTION ...
ASSEMBLY ...
INSTALLATION .
CHAPTER 7.
CHASSIS

INSTALLATION .

REAR WHEEL .
REMOVAL . .
INSPECTION... ...
INSTALLATION .

FRONT AND REAR BRAKE ....
BRAKE PAD REPLACEMENT .
CALIPER DISASSEMBLY .
MASTER CYLINDER DISASSEMBLY .
INSPECTION AND REPAIR ..........
ASSEMBLY ...
AIR BLEEDING .

FRONT FORK .
REMOVAL . .
DISASSEMBLY .
INSPECTION
ASSEMBLY .
INSTALLATION .

STEERING HEAD AND HANDLEBARS.
REMOVAL ..
INSPECTION

INSTALLATION .7-87

REAR SHOCK ABSORBER AND SWINGARM ..
HANDLING NOTES .......coooviiiinnannnaonns
NOTES ON DISPOSAL .
REMOVAL ...
INSPECTION . .
INSTALLATION .ottt eeeaeeanneaes




DRIVE CHAIN AND SPROCKETS
REMOVAL . .ovnneemmnnens
INSPECTION .
INSTALLATION .

METER ASSEMBLY ....
REMOVAL ........-
INSTALLATION ...

CHAPTER 8.
ELECTRICAL

TZR250 CIRCUIT DIAGRAM.
COLOR CODE

ELECTRICAL COMPONENTS

IGNITION AND STARTING SYSTEM.
CIRCUIT DIAGRAM ............-
IGNITION CONTROL CIRCUIT OPERATION .
TROUBLESHOOTING (1} Ceeee
TROUBLESHOOTING (2).

CHARGING SYSTEM ..
CIRCUIT DIAGRAM .
TROUBLESHOOTING .

LIGHTING SYSTEM
CIRCUIT DIAGRAM ...
TROUBLESHOOTING . o
LIGHTING SYSTEM TESTS AND CHECKS......

SIGNAL SYSTEM .....
CIRCUIT DIAGRAM ..
TROUBLESHOOTING ..........--- o
SIGNAL SYSTEM TESTS AND CHECKS .
REED SWITCH TEST

DISPLAY SYSTEM ...
CIRCUIT DIAGRAM
TROUBLESHOOTING
DISPLAY SYSTEM TESTS AND CHECKS
OIL LEVEL GAUGE OPERATION CHECK ...

COOLING SYSTEM...........-
CIRCUIT DIAGRAM .
TROUBLESHOOTING ..

YAMAHA POWER VALVE SYSTEM .......... &
CIRCUIT DIAGRAM ..... 3
TROUBLESHOOTING

#




’.

CHAPTER 9.
TROUBLESHOOTING

STARTING FAILURE/HARD STARTING ............................ 9-1
FUEL SYSTEM
ELECTRICAL SYSTEM.
COMPRESSION SYSTEM

POOR IDLE SPEED PERFORMANCE . .
POOR IDLE SPEED PERFORMANCE .

POOR MEDIUM AND HIGH SPEED PERFORMANCE
FUEL SYSTEM ...............
ELECTRICAL SYSTEM...
COMPRESSION SYSTEM
VPV, cowonn wnswisns s sa 53 snemmsaesgnes

FAULTY GEAR SHIFTING ................... 2
HARD SHIFTING. ..
CHANGE PEDAL DOES NOT MOVE
JUMP-OUT GEAR................

CLUTCH SLIPPING/DRAGGING .
CLUTCH SLIPPING

IMPROPER KICKING .....
SLIPPING

FRONT FORK OIL LEAKAGE AND FRONT FORK MALFUNCTION ..9-9
OIL LEAKAGE .
MALFUNCTION -

INSTABLE HANDLING ...
INSTABLE HANDLING .

.9-10
.9-10

FAULTY SIGNAL AND LIGHTING SYSTEM ..
HEADLIGHT DARK.
BULB BURNT OUT - 911
FLASHER DOES NOT LIGHT . . o1
FLASHER KEEPS ON ....... . . . o
FLASHER WINKS SLOWER .9-12
FLASHER WINKS QUICKER 1912
HORN IS INOPERATIVE ... . 1912

91
81







MOTORCYCLE*IDENTIFICATION .'R.E'E', )

GENERAL INFORMATION

MOTORCYCLE IDENTIFICATION
FRAME SERIAL NUMBER

The frame serial number (D) is stamped into the
right side of the steering head pipe.

Starting Serial Number:
TZRZB0 ...oeeneannnnens 2MA-000101

i ENGINE SERIAL NUMBER
The engine serial number (1) is stamped into the
elevated part of the right rear section of the

engine.
Starting Serial Number:
TZR250 . 2MA-000101
NOTE:

«The first three digits of these numbers are for
model identifications; the remaining digits are
the unit production number.

«Designs and specifications are subject to change
without notice.




IMPORTANT INFORMATION Iﬁl%lg) MI

IMPORTANT INFORMATION

PREPARATION FOR REMOVAL AND

DISASSEMBLY

1. Remove all dirt, mud, dust, and foreign
material before removing and disassembling.

2. Use proper tools and cleaning equipment.
Refer to “SPECIAL TOOL.”

w

. When disassembling the motorcycle, keep
mated parts together. This includes gears,
cylinders, pistons, and other mated parts that
have been “mated” through normal wear.
Mated parts must be reused as an assembly
or replaced.

»

During the motorcycle disassembly, clean all
parts and place them in trays in the order of
disassembly. This will speed up assembly time
and help assure that all parts are correctly rein-
stalled.

o

. Keep away from fire.



IMPORTANT INFORMATION ﬁ%"(‘) m

310000

300003

ALL REPLACEMENT PARTS
1. Use only genuine Yamaha parts for all replace-
ments. Use oil and/or grease recommended
by Yamaha for assembly and adjustment.
Other brands may be similar in function and
appearance, but inferior in quality.

GASKETS, OIL SEALS, AND O-RINGS
1. All gaskets, seals and O-rings should be
replaced when an engine is overhauled. All
gasket surfaces, oil seal lips and O-rings must
be cleaned.

2. Properly ol all mating parts and bearings dur-
ing reassembly. Apply grease to the oil seal
lips.

LOCK WASHERS/PLATES AND COTTER
PINS
1. All lock washers/Plates (1) and cotter pins
must be replaced when they are removed.
Lock tab(s) should be bent along the bolt or
nut flat(s) after the bolt or nut has been
properly tightened.

BEARINGS AND OIL SEALS
1. Install the bearing(s) and oil seal(s) with their
manufacturer’s marks or numbers facing out-
ward. (In other words, the stamped letters
must be on the side exposed to view.) When
installing oil seal(s), apply a light coating of
light-weight lithium base grease to the seal
lipls). Oil the bearings liberally when installing.

@ Oil seal

Do not use compressed air to spin the bear-
ings dry. This causes damage to the bearing
surfaces.

@ Bearing




EN
SPECIAL TOOLS I?\lFO %

CIRCLIPS

1. All circlips should be inspected carefully be-
fore reassembly. Always replace piston pin
clips after one use. Replace distorted circlips.
When installing a circlip (1), make sure that
the sharp-edged corner (2) is positioned op-
posite to the thrust (3) it receives. See the
sectional view.

@ shaft
SPECIAL TOOLS

The proper special tools are necessary for com-
plete and accurate tune-up and assembly. Using
the correct special tool will help prevent damage
caused by the use of improper tools or improvised
techniques.

FOR TUNE UP
1. Inductive Timing Light
P/N. 90890-03109

This tool is necessary for adjusting ignition timing.

2. Fuel Level Gauge
P/N. 90890-01312

This gauge is used to measure the fuel level in
the float chamber.

3. Inductive Tachometer
P/N. 908%0-03113

This tool is needed for detecting engine rpm.



SPECIAL TOOLS %Elg o)

FOR ENGINE SERVICE
1. Universal Clutch Holder
P/N. 90890-04086

This tool is used to hold the clutch when loosen-
ing or ti ing the clutch boss locknut.

2. Universal Rotor Holder
P/N. 90890-01235

This tool is used when loosening or tightening the
flywheel magneto securing bolt.

3. Flywheel Puller
P/N. 90890-01189

This tool is used for removing the flywheel.

4. Piston Pin Puller
P/N. 90890-01304

This tool is used to remove the piston pin.

5. Cooling System Tester
P/N. 90890-01325

This tester is needed for checking the cooling
system.



SPECIAL TOOLS .ﬁ% o)

6. Adapter
P/N. 90890-01352

This tool is used for checking the radiator cap.

FOR CHASSIS SERVICE

1. T-Handle ...
P/N. 90890-01326

Front Fork Cylinder Holder............ )
P/N. 90890-012%4

This tool is used to loosen and tighten the front
fork cylinder holding bolt.

2. Front Fork Seal Driver (Weight) ....... @
P/N. 90890-01367
Adapter
P/N. 90890-01398

These tools are used when installing the fork seal.

3. Ring Nut Wrench
P/N. 9089001403

This tool is used to loosen and tighten the steer-
ing ring nut.

FOR ELECTRICAL COMPONENTS
1. Electro Tester
P/N. 90890-03021

This tester is necessary for checking the ignition
system components.




SPECIAL TOOLS | (e | %

2. Pocket Tester
P/N. 90890-03112

This tester is invaluable for checking the electri-
cal system.



GENERAL SPECIFICATIONS ISPEC 2

SPECIFICATIONS
GENERAL SPECIFICATIONS
Model TZR250
Model Code Number: 2MA
Frame Starting Number: 2MA-000101
Engine Starting Number: 2MA-000101

Dimensions:
Overall Length

2,055 mm (80.9 in) (Except for France)
2,005 mm (78.9 in) (For France)

Overall Width 660 mm (26.0 in)
Overall Height 1,136 mm (44.7 in)
Seat Height 760 mm (29.9 in)
Wheelbase 1,375 mm (54.1 in)
Minimum Ground Clearance 135 mm ( 5.3 in)
Basic Weight:

With Oil and Full Fuel Tank 144 kg (317 Ib}

Minimum Turning Radius:

2,800 mm (110.2 in)

Engine:

Engine Type
Induction System
Cylinder Arrangement
Displacement

Bore x Stroke
Compression Ratio
Starting System

B

Liquid cooled 2-stroke
Reed valve
Forward inclined parallel 2-cylinder

56.4x50.0 mm (2.22x 1.97 in)
59:1
Kick starter

Lubrication System:
Type

Engine Oil Type
Transmission Oil Type

Separate lubrication (Yamaha Autolube)
Yamaha Oil 2T or air cooled 2 stroke engine oil
SAE 10W30 type SE motor oil

Ol Capacity:
Engine Oil (Oil Tank)
Transmission Oil
Periodic Oil Change
Total Amount

1.4 L (1.23 Imp qt, 1.48 US qt)

1.0 L (0.9 Imp qt, 1.1 US qt)
1.0 L (0.9 Imp qt, 1.1 US qt)

Coolant Capacity:
Including All Routes

1.35 L (1.19 Imp qt, 1.43 US qt)

Air Filter:
Type

Wet element

21




GENERAL SPECIFICATIONS ISPEC £ ,

Model TZR250
Fuel:
Type Premium gasoline
Fuel Tank Capacity
Full Amount 16.0 L (3.52 Imp gal, 4.23 US gal)
Reserve Amount 4.0 L (0.88 Imp gal, 1.06 US gal)
Carburetor:
Type/Quantity TM28SS/2 ps.
Manufacturer MIKUNI
Spark Plug:
Type/Quantity BR9ES/2 pes. ;
Manufacturer NGK
Plug Gap 0.7~0.8 mm (0.028~0.032 in)
Clutch:
Type Wet, multiple disc
Transmission:
Type “| Constant mesh 6-speed

Primary Reduction System Helical gear
Primary Reduction Ratio 56/22 (2.545)
Secondary Reduction System Chain drive
Secondary Reduction Ratio 41/14 (2.929)
Operation Left foot operation
Gear Ratio
st 32/13 (2.462)
2nd 28/16 (1.750)
3rd 25/19 (1.316)
4th 26/24 (1.083)
Sth 25/26 (0.962)
6th 23/27 (0.852)
Chassis:
Frame Type Semi double cradle
Caster Angle 26°
Trail 96 mm (3.78 in)
Tire:
Type Tubeless
. Size
Front 100/80—17 52H
~ Rear 120/80—17 61H
re Pressure (Cold tire): Front Rear
Up t0 90 kg (198 Ib) load* 180 kPa 200 kPa
(1.8 kg/cm?, 26 psi) (2.0 kg/cm?, 28 psi)
90 kg (198 Ib) ~ Maximum 200 kPa 230 kPa
{196 kg (432 Ib)] load* (2.0 kg/cm?, 28 psi) (2.3 kg/cm?, 32 psi)
High speed riding 200 kPa 230 kPa

(2.0 kg/cm?, 28 psi) (2.3 kg/cm?, 32 psi)

'Load is total weight of cargo, rider, passenger, and accessories.

22



_ MAINTENANCE SPECIFICATIONS | SPEC | £ l

MAINTENANCE SPECIFICATIONS

_ ENGINE
Model TZR250
- Cylinder Head:
Warpage Limit *10.08 mm (0.0012 in)
] *Lines indicate straightedge measurement.
_ Cylinder:
Bore Size 56.40~56.42 mm (2.220 ~2.221 in)
Taper Limit 0.05 mm (0.002 in)
o Out of Round Limit 0.05 mm (0.002 in)
Piston: -
Piston Size * 56.39~56.40 mm (2.220 in)
- Measuring Point a" 15 mm (0.59 in)
e
- Bxas
L~ T
D
- Pistion Off-Set Zero mm (Zero in)
Piston-to-Cylinder Clearance 0.050~0.055 mm (0.0019~0.0021 in)
| <Limit> <0.1 mm (0.004 in) >
Over Size Ist 56.65 mm (2.23 in)
Over Size 2nd 56.90 mm (2.24 in)
o Piston Ring:
Sectional Sketch Top Ring | Keystone type
B=1.2 mm (0.047 in)
o) CDE T=2.2 mm (0.087 in)
‘ ==
. 2nd Ring | Plain type
B=1.2 mm (0.047 in)
! = B | T=1.85 mm (0.073 in)
- T
End Gap (Installed) Top Ring | 0.30~0.45 mm (0.012~0.018 in)
2nd Ring | 0.30~0.45 mm (0.012~0.018 in)
— Side Clearance Top Ring | 0.020~0.060 mm (0.0008~0.0024 in)
2nd Ring | 0.030~0.065 mm (0.0012~0.0026 in)

- 24




 MAINTENANCE SPECIFICATIONS | SPE £

Crankshaft: 2

Crank Width A"

Assembly Width "B
Runout Limit “C”

Big End Side Clearance “D""
<Limit>

Small End Free Play “E”

4 Modet =

TZR250

55.95~56.00 mm (2:203~2.205 in)

167.90~168.05 mm (6.610~ 6.616 in)

0.03 mm (0.0012 in)

0.25~0.75 mm (0.010~0.030 in)
<1.0 mm (0.039 in)>

0.4~0.6 mm(0.016~0.024 in)

Minimum Free Length
Clutch Release Method

<Limit> <1.0 mm (0.039 in)>
|
Clutch:
Friction Plate
Thickness 2.9~3.1 mm (0.114~0.122 in)
Quantity 7 pes.
Wear Limit 2.8 mm (0.110 in)
Clutch Plate
Thickness 1.5~ 1.7 mm (0.059~0.067 in)
Quantity 6 pes.
Warpage Limit 0.1 mm {0.004 in)
" Clutch Spring
Free Length 34.9 mm (1.374 in)
Quantity 4 pes.

32.9 mm (1.295 in)
Outer pull (Rack and pinion pull)

Transmission:

Mains Axle Runotit Limit : 0.08 mm (0.003 in)

Drive Axle Runout Limit 0.08 mm (0.003 in)

Shifter:

Type Cam drum and guide bar

Guide Bar.Bending. Limit \ 0.03 mm (0.0012 in)
Kick Starter:

Type Ratchet type
Alr Filter:

Oil Grade Air-Cooled 2 Strake engine oil ar Yamaha oil 2T

25



MAINTENANCE SPECIFICATIONS | SPEC | &

Model TZR250

Carburetor:

1.D. Mark 2MA 00

Main Jet #230

Air Jet 615

Jet Needle-Position 5L19—-2/5

Needle Jet Q—2 (#505)

Cutaway 25

Pilot Air Jet %1.4

Pilot Outlet $0.6

Pilot Jet #20

Bypass 1 1.6

Valve Seat Size 2.8

Starter Jet #35

Power Jet #60

Fuel Level 1.1~2.1 mm (0.04~0.08 in)
Float Height 156~17 mm (0.59~0.67 in)
Idling Speed 1,150~ 1,250 r/min
Reed Valve:

Valve Thickness
Valve Stopper Height
Valve Bending Limit

0.4 mm (0.016 in)
9.4 mm (0.370 in)
1.5 mm (0.07 in)

Lubrication System:
Autolube Pump
Color Code
“Minimum Stroke
Maximum Stroke
Minimum Output
Maximum Output
Pulley Adjusting Mark
Oil Pump
Type
Tip Clearance
<Limit>
Side Clearance
<Limit>

Sky blue
0.15~0.20 mm (0.006~0.008 in)
2.05~2.27 mm (0.080~0.089 in)
0.75~1.00 cm’® per 200 strokes
10.3~11.4 cm® per 200 strokes
At full throttle

Trochoid type

0.10~0.15 mm (0.004~0.006 in)
<0.17 mm (0.007 in) >
0.04~0.09 mm (0.002~0.004 in)
<0.12 mm (0.005 in)>

Cooling System:
Radiator Core Width
Radiator Core Height
Radiator Core Thickness
Radiator Cap Opening Pressure
Reservoir Tank Capacity
Water Pump Type

290.6 mm (11.44 in)

180.0 mm (7.09 in)

16.0 mm (0.63 in)

75~105 kPa (0.75~1.05 kg/cm?, 10~ 14 psi)
0.25 L (0.22 Imp qt, 0.26 US qt)
Single-suction centrifugal pump

Thermostatic valve:
Opening Temperature
Full Open Temperature/Lift

63~67°C (146~ 153°F)
80°C (176°F)/7 mm (0.28 in) or more




MAINTENANCE SPECIFICATIONS | SPEC | £

Tightening Torque:
T Tightening torque -
i "1 i marl
Part to be tightened Q'ty | Thread size N [ekg | o lemal
Cylinder head
Cap nut 4 | M8 x1.25 | 22 22 16
Flange nut 6 | M8 x1.25 | 22 22 16
Spark plug 2 | M14x1.25 | 20 2.0 14
Cylinder
Stud bolt 4 | M8 x1.25 | 13 1.3 9.4
Stud bolt 6 | M8 x1.25 | 13 1.3 9.4
Flange nut 8 | M8 x1.25 | 28 28 20
Crankcase
Stud bolt 4 | M8 x1.25 | 13 1.3 9.4
Stud bolt 4 | M8 x1.25 | 13 1.3 9.4
Flange bolt 7 | M8 x1.25 | 24 24 17 |L: 90 mm (3.5 in}
Flange bolt 1 M8 x1.25 | 24 24 17 |L: 105 mm (4.1 in}
Flange bolt 7 | M6 x1.0 10 1.0 7.2 |L: 55 mm (2.2 in)
Flange bolt 1 M6 x1.0 10 1.0 7.2 |L: 40 mm (1.6 in)
Pulley cover (Power valve)
Hexagon socket head bolt 2 | M5 x0.8 7 0.7 5.1
Pulley housing (Power valve)
Hexagon socket head boit 2 | M5 x0.8 7 0.7 5.1
Power valve l
Hexagon socket head bolt 2 | M5 x0.8 7 |07 | 81 ®
‘ Power valve pulley
Hexagon bolt with spring 1 M6 x1.0 10 1.0 7.2
washer and plain washer
| Thrust plate (Power valve)
| Hexagon socket head bolt 2 | M5 x0.8 7 0.7 6.1
Power valve holder
Hexagon socket head bolt 1 M5 x0.8 7 0.7 5.1
Power valve joint
| Hexagon socket head bolt 2 | M5 x0.8 7 0.7 5.1
‘ Power valve cable adjuster
; Hexagon nut 2 | M6 x1.0 8 | 08 | 58
| Water pump housing cover
Hexagon socket head bolt 2 | M6 x1.0 10 1.0 7.2 [ L:25mm (1.0 in)
Hexagon socket head bolt 2 | M6 x1.0 10 1.0 7.2 |L:65mm (2.5in)
Drain bolt 1 M8 x1.25 | 16 1.6 n
Thermostatic valve cover
Hexagon socket head bolt 3 | M6 x1.0 10 1.0 7.2
Radiator
Flange bolt 2 | M6 x1.0 6 0.6 4.3
Radiator cover
Panhead screw with spring 4 | M6 x1.0 6 0.6 43
washer and plain washer
Autolube pump
Panhead screw 2 | M5 x0.8 5 0.5 36 é




MAINTENANCE SPECIFICATIONS ISPEC ) ,

Tightening torque

Part to be tightened Qty | Thread size Remarks
Nm | mekg | ftelb
Oil pump s
Panhead screw 3 |M5x08 | 5 | 05|36 [ o)
Delivery pipe (Oil pump) @
Panhead screw 1 |M5x08 | 5 | 05|36 a
Strainer cover N
Panhead screw 2 [ M5 x08 5 |05 |36 a
Intake manifold
Hexagon socket head boft 8 (M6 x10 | 10 | 10 | 72
Starter lever
Panhead screw with spring 2 |M4x07 | 2 (0214
washer
Muffler
Flange nut 4 | M8 x125| 18 | 18 | 13
A.C. Generator cover
Hexagon socket head bolt 4 [ M6 x1.0 5 | 05| 36
Crankcase cover (Left)
Hexagon socket head bolt 3 | M6 x1.0 5 | 05|36
Crankcase cover (Right)
Hexagon socket head bolt 7 | M6 x10 | 10 | 10 |72
Flange bolt 1| MI0x10 | 2 | 22| 16
Drain bolt 1 |M8x125| 16 | 16 | 11
Autolube pump cover
Hexagon socket head bolt 2 | M8 x1.0 6 |06 |43
Clutch cable holder
Hexagon socket head bolt 1| M6 x10 | 10 | 10|72
Kick crank
Hexagon bolt 1| M8 x125| 25 | 25 | 18
Primary drive gear
Hexagon nut 1 | M6x1.0 | 65 | 65 | 47
Clutch boss
Hexagon nut 1 M20x 1.0 20 9.0 65
Pressure plate
Hexagon screw with plain 4 |M5x08 | 7 | 07|51
washer
Pull lever holder
Panhead screw 1| M6x1.0 | 10 | 10 | 7.2 é
Bearing holder (Main axle) %
Hexagon socket head bolt 2 /M6 x10 | 10 | 10|72 f's
Drive sprocket
Hexagon nut 1 |M20x10 | % | 90 | 65
Stopper plate (Shift cam}
Flat head screw 2 {M6 x10 | 8 |08 |58 é
Stopper lever
Bolt 1 |M6 x10 | 10 | 10 | 72 é
Shift lever adjuster .
Hexagon nut 1 |M8 x125| 30 | 30 | 22 a

28




MAINTENANCE SPECIFICATIONS | SPEC _

Tightening torque

Part to be tightened Q'ty | Thread size Remarks
Nm | mekg | ftelb

Change pedal
Hexagon socket head bolt 1 Mé x1.0 10 1.0 7.2

Shift rod
Hexagon nut 2 | M8 x1.25| 10 1.0 7.2

Stator coil .
Panhead screw with spring 3 | M6 x1.0 7 0.7 5.1 E
washer

Pickup coil N
Panhead screw with spring 2 | M5 x0.8 5 0.5 3.6 E
washer and plain washer

C.D.I. magneto
Hexagon nut 1 M12x1.25 | 80 8.0 58

Neutral switch 1 M10x1.25 3 0.3 22

Thermo unit 1 PT 1/8 15 1.5 "

Tightening sequence:

Crankcase upper

Crankcase lower




MAINTENANCE SPECIFICATIONS

CHASSIS
Model TZR250
Steering System:
Bearing Type Ball Bearing
Bearing Size {Quantity)
Upper 1/4in (19 pcs.)
Lower 1/4 in (19 pes.)

Front Suspension:

Front Fork Travel

Fork Spring Free Length
<Limit>

Collar Length

Spring Rate (K1)

Stroke (Ky)

Optional Spring

il Capacity

Oil Level

Oil Grade

140 mm (5.51 in)

427.2 mm (16.82 in)

<420.0 mm (16.53 in) >

90.0 mm (3.54 in)

8 N/mm (0.8 kg/mm, 68.8 Ib/in)
0.0~140.0 mm (0.0~5.51 in)

No.

444 cm’ (15.63 Imp oz, 15.01 US oz)
90 mm (3.54 in)

From top of inner tube fully compressed
without spring.

Fork oil 10W or equivalent

Rear Suspension:
Shock Absorber Travel
Spring Free Length

Fitting Length
Spring Rate  (Ki)
Stroke (K1)

Optional Spring
Enclosed Gas Pressure
<Minimum ~ Maximum >

40 mm (1.57 in)

182 mm (7.17 in)

168 mm (6.61 in)

105 N/mm (10.5 kg/mm, 578.3 Ib/in)
0.0~40.0 mm (0.0~ 1.57 in)

No.

1,200 kPa (12.0 kg/cm?, 170.6 psi)
<1,100~ 1,300 kPa (11.0~13.0 kg/cm?,
156.4~184.8 psi) >

Swingarm:
Free Play Limit (Swingarm end)

1.0 mm (0.039 in)
Move swingarm end side to side

Front Wheel:

Type

Rim Size

Rim Material

Rim Runout Limit
Vertical
Lateral

Cast wheel
MT2.15x 17
Aluminum

2.0 mm (0.079 in)
2.0 mm (0.079 in)

SPEC




MAINTENANCE SPECIFICATIONS ISPEC > l _

Model TZR250

Rear Wheel:
Type Cast wheel
Rim Size MT2.50x 17
Rim Material Aluminum
Rim Runout Limit

Vertical 2.0 mm (0.079 in)

Lateral 2.0 mm (0.079 in)
Drive Chai
Type/Manufacturer 520 V4/DAIDO
Number of Links 110 Links
Chain Free Play 30~40 mm (1.18~1.57 in)

Front Disc Brake:
Type
Disc Outside Diameter
Disc Thickness
Pad Thickness
<Wear Limit>
Master Cylinder Inside Diameter
Caliper Cylinder Inside Diameter

Single

320 mm (12.6 in)
5.0 mm (0.20 in)

7.5 mm (0.29 in)
<0.5 mm (0.02 in)>
14.0 mm (0.55 in)
33.96 mm (1.34 in)

Brake Fiuid Type DOT No.3
Rear Disc Brake:
Type Single

Disc Outside Diameter
Disc Thickness
Pad Thickness

<Wear Limit>
Master Cylinder Inside Diameter
Caliper Cylinder Inside Diameter
Brake Fiuid Type

210 mm (8.27 in)
5.0 mm (0.20 in)

5.5 mm (0.22 in)
<0.5 mm (0.02 in) >
12.7 mm (0.50 in)
38.1 mm (1.50 in)
DOT No.3

Brake Lever and Brake Pedal:
Brake Lever Free Play

Brake Pedal Position

2~5 mm (0.08~0.20 in)
At end of brake lever
55 mm (2.16 in)

Below top of footrest

Clutch Lever and Throttle Grip:
Clutch Lever Free Play

Throttle Cable Free Play

10~ 15 mm (0.39~0.59 in)
At end of clutch lever
2~5 mm (0.08~0.20 in)
At grip flange

21



MAINTENANCE SPECIFICATIONS |3PEC 2 '

Tightening Torque:

Tightening torque

20 | 20

Part to be tightened Thread size Remarks
Nm | mekg | ftelb

Engine mount

Front M10x1.25 | 55 | 55| 40

Rear Mi0x1.25 | 55 | 55| 40
Engine bracket and crankcase (Lower) | M10x1.25 | 55 | 55 | 40
Engine bracket and torque rod M10x1.25 | 45 | 45| 32
Torque rod and torque rod stay M10x1.25 | 45 | 45| 32
Down tube and frame

Upper Mg x1.25 | 25 | 25| 18

Lower M10x1.25 | 45 | 45| 32
Pivot shaft and nut Mi4x15 | 9 | 90| 65
Swing arm and connecting arm Mi0x1.25 | 37 | 37| 27
Connecting arm and relay arm M12x1.25 | 40 | 40| 29
Relay arm and frame M10x1.25 | 37 | 37| 27
Rear shock absorber and frame M10x1.25 | 40 | 40| 29
Steering shaft and nut M22x1.0 | 110 | 11.0 | 80
Handle crown and inner tube M8 x1.25 | 32 | 32| 23
Under bracket and inner tube M10x1.25 | 35 | 35| 25
Cap bolt (Front fork) M3Ex1.0 | 23 | 23| 17 .
Inner tube and damper rod M10x1.25 | 20 | 20| 14 B
Brake disc and wheel hub M8 x125 | 20 | 20| 14 ry
Brake caliper and front fork M10x1.25 | 35 | 35| 25
Brake hose and brake caliper M10x1.25 | 26 | 26| 19
Front wheel axle M12x1.25 | 74 | 7.4 | 53
Rear wheel axle and nut M14x15 | 105 | 105 | 75
Driven sprocket and wheel hub Mg x1.25 | 32 | 32| 23
Caliper bracket and swingarm M10x1.25 | 45 | 45| 32
Brake caliper and caliper bracket M10x1.25 | 35 | 35| 25
Handlebar and inner tube M6 x1.0 13| 13| 94
Frame and footrest bracket M8 x1.25 | 32 | 32| 23
Footrest (For rider) and footrest bracket| M10x1.25 | 55 | 55| 40
Sidestand bracket and frame M10x1.25 | 55 @ 55 | 40
Ring nut (Steering shaft) M25x 1.0 4

| Refer to “NOTE".

NOTE:

1. First, tighten the ring nut approximately 40 Nm (4.0 m-kg, 29 ft-Ib) by using the torque wrench,

then loosen the ring nut one turn.
2. Retighten the ring nut to specification.




MAINTENANCE SPECIFICATIONS ISPEC P ]

ELECTRICAL

Model

TZR250

Voltage:

12v

Ignition Timing (B.T.D.C.)
Advancer Type

14° at 1,200 r/min
Electrical type

Magneto Model/Manufacturer
C.D.I. Unit Model/Manufacturer
Pickup Coil Resistance (Color)
Source Cail (1) Resistance (Color)

Source Coil (2) Resistance (Color)

TVCE38/NIPPON DENSO
QAB73/NIPPON DENSO
94~140Q at 20°C (68°F)
(White/Green— White/ Red)
128~193Q at 20°C (68°F)
(Green—Brown)

3.6~5.4Q at 20°C (68°F)
{Brown—Red)

| [
2. LT
20°1.5° at 7,500 r/min
| I
_ /N 8°21.5° at 11,000 r/min
< TSI [ [ 1]/
s L SNRSN u
5 | b/ NS |
g L) i\ /.
€ | \_23°+1.6° at 3,150 r/min \
= NN
£ HEEENEERE X
s \_15°+1.5° at 2,250 r/mi
S
[
} 11.5°2.5° at 10,000 r/min
4
[T T T T T
3 2 5 6 71 8 0 1 12
Engine Speed (Tnooo r/min)
c.D.1: I

Ignition Coil:
Model/Manufacturer
Minimum Spark Gap
Primary Coil Resistance
Secondary Coil Resistance

JO136/NIPPON DENSO

6 mm (0.24 in)
0.26~0.40Q at 20°C (68°F)
4.7~7.0kQ at 20°C (68°F)

Spark Plug Cap:
Type
Plug Cap Resistance

Resin Type
10kQ at 20°C (68°F)




MAINTENANCE SPECIFICATIONS ISPEC P l

Model

TZR250

Charging System:

A.C. Magneto Generator

A.C. Magneto Generator:
Model/Manufacturer
Stator Coil Resistance (Color)
Standard Output

VCE38/NIPPON DENSO
0.44~0.662 at 20°C (68°F) (White—White)
14.3~15.3V at 3,000 r/min

NN | |
7 —
i l |
Bt |
=
1
T n
P /
3 Vi
S 7.
H | |
o
| I
/ | ‘
|
B | i | [
| [T TTT |
0 1 6 7 8 10 1
Engine Speed (x 1,000 r/min)

Voltage Regulator:
Model/Manufacturer

SH569/SHINDENGEN

Model/Manufacturer

Maximum Amperage

Rectifier:
Model/Manufacturer SH569/SHINDENGEN
Capacity
Withstand Voltage 200V
Battery:
Specific Gravity 1.280
Horn:
Type Plane Type
Quantity 1 pc.

YF3—12/NIKKO

214




MAINTENANCE SPECIFICATIONs | SPEC ﬁ .

Model TZR250
Flasher Relay:
Type Condenser Type
Model/Manufacturer FU257CD/NIPPON DENSO

Self Cancelling Device
Flasher Frequency
Wattage

Yes
75~95 cycles/min
27Wx2+3.4W

Flasher Cancelling Unit (Except for Germany):

Model/Manufacturer

TAO/MATSUSHITA

Ignition Control Unit:
Model/Manufacturer

4Y3/YAMAHA

Oil Level Switch:
Model/Manufacturer

1KT/TAIHEIYO ASTI

Thermo Unit:
Model/Manufacturer

11H/NIPPON SEIKI

Y.P.V.S. Control Unit:

Model/Manufacturer 1KT/YAMAHA
Y.P.V.S. Servo Motor:

Model/Manufacturer 1KT/YAMAHA
Curcuit Breaker:

Type Fuse

Curcuit (Fuse):

“MAIN" 20A (1 pe.)
“HEADLIGHT” 15A (1 pe.)
“SIGNAL" 15A (1 pe.)
“YPVS" 5A (1 pc.)

2-15



GENERAL TORQUE SPECIFICATIONS/
DEFINITION OF UNITS ISPEC £

GENERAL TORQUE

SPECIFICATIONS

This chart specifies torque for standard fasteners y s —
with standard 1.S.0. pitch threads. Torque specifi- A B specifications
cations for special components or assemblies are (Nut) | (Bolt) —g— e | feib
included in the applicable sections of this book. Wra T ® nim 3 06 | 43
To avoid warpage, tighten multi-fastener assem- 12 mm 8 mm 15 15 ET)
blies in a cisscross fashion, in progressive stages, T —— T Ee e TR
until full torque is reached. Unless

e priley 7mm | 2mm | 5 55 | 40
specified, torque specifications call for clean, dry - e =5 -
threads. Components should be at room tem- mm =
erdiuis. 2 mm | 6mm | 130 | 130 %4
B .>

A: Distance across flats

B: Outside thred diameter
DEFINITION OF UNITS

Unit Read Definition Measure

mm millimeter 1073 meter Length

cm centimeter 10-2 meter Length

kg kilogram 10° gram Weight

N Newton 1 kg xm/sec’ Force

Nm Newton meter Nxm Torque

m-kg Meter kilogram mxkg Torque

Pa Pascal N/m? Pressure

N/mm Newton per millimeter | N/mm Spring rate

L Liter .

em® Cubic centimeter - Volume or capacity
/min Rotation per minute = Engine speed

216



LUBRICATION POINTS AND LUBRICANT TYPE |3PEC £ _

LUBRICATION POINTS AND LUBRICANT TYPE

ENGINE "
Lubrication Points (Part name) Lubricant Type
Oil seal lips (All) s B
0-rings (All) s
Bearing retainer N

Crankshaft bearings (Left and center)
Needle bearings (Connecting rod)
Main axle bearings

Drive axle bearings

Shift cam bearings o _
Pull rod bearing

Crank pins

Piston rings, piston pins and pistons
Power valve holders _sT
Impeller shaft (Water pump)
Warm shaft (Autolube pump) b
Pump shaft (Ol pump) 4
Kick idle gear 3

Kick axle

Primary driven gear (Clutch housing) &

Pull rod [o

Pull lever axle ¢

Sliding gear (Transmission)

Free movement gear (Transmission) o)

Collar (Drive axle) S -

Guide bar (Shift forks)

Link ball (Change pedal) s -

Pivoting points (Change pedal) -

Crankcase mating surfaces Yamaha Bond No. 4 -
217 -



LUBRICATION POINTS AND LUBRICANT TYPe | SPEC P I

CHASSIS

Lubrication Points (Part name)

Lubricant Type

Ball bearings (Steering shaft)

Oil seal lips (Front wheel and rear wheel)

Pivoting point (Brake pedal)

Pivoting point (Sidestand)

Right handlebar end

Throttle cable end (Throttle grip)

Pivoting point (Clutch lever)

Clutch cable end (Clutch lever)

Pivoting point (Brake lever)

Bushes (Rear shock absorber)

Oil seal lips (Rear shock absorber)

Pivot shaft (Swingarm)

Oil seal lips (Swingarm)

Bearing (Swingarm)

Bushes (Relay arm)

Collars (Relay arm)

Oil seal lips (Connecting arm)

Bearing (Connecting arm)

Collars (Connecting arm)

Front wheel axle

Rear wheel axle

Collar (Front wheel)

Speedometer gear unit

B ) ] ) B




LUBRICATION DIAGRAM |SPEC

LUBRICATION DIAGRAM

=2 Pressured feed

- Splashed
3 O tank
Main axle Drive axle Delivery pipe
4; U ﬁ Primary drive gear
- Water ar
Primary [Pinion gears |52 [ Wheelgears _ |..[ o pump | - 1 PUID, 96
driven gear - Kick idie goar i il pump gear
: [ ok idle gear |
i

Clutch

A
i | [Corsrne ] (e ]

'
V
'
'
'
1
|
1
|

255



COOLANT FLOW CHART ISPEC Py l

COOLANT FLOW CHART

[_outet hose |——=[" Water pump |+ Crankcase cover | —+[ Crankcase |

il 1]
[Thermostatic vaive | [ Cylinder |

5
[ Radiator — J=——] inlet hose _ Ja—] Bypass hole Cylinder head |
(T